Package Contents ® Packungsinhalt ® Contenu ® Contenido
del paquete ® EEEITDLNT o HIEEERAR o B AP

MBO074SP-B Device
MB074SP-B Wechselrahmen
Produit

Base de conexiones
HWEAK

Emls

LS

] o o
] o o

M3*6 Screws x 8 for Device

M3*6 Schrauben x 8

8 x vis M3*6 pour I'appareil

Tornillos M3*6 x 8 para el dispositivo
A= yhEE AR D8{E (M3%6)

SRAM 5 EIE B FIRAR (M3%6)

ST B E EE FREL (M3%6)

Quick Installation Guide
Bedienungsanleitung
Manuel d'utilisation
Manual de instrucciones
HREAE

FREAE

LR

o), | o | o
o), | o | o

#6-32 flat head screws x 10 for drive tray
#6-32 Schrauben x 10 (fur HDD-Carrier)
10 x vis plates #6-32 pour le tiroir
Tornillos de cabeza plana n°6-32 x 10
para la bandeja de la unidad

HDDE & A+ 1018 (#6-32)
10JB4E M F A IR4 (#6-32)
0L 2L ARy (#6-32)

Front Panel Information @ Frontseite ® Description Fagade @ Informacion
del panel frontal ® R/ 42 )LIZDLNT © BIEHRER AR © BT EHR % AR

The Door Handle
(Open the door from this side)

Installation Guide @ Installationsanleitung ® Guide d'Installation ® Guia
de instalacion @ E DA AAHFIEIZ DT o IRIESER o RIELE

<A> Pull the door handle from the left side to open the front door.

<A> Ziehen Sie an dem linken Griff der Frontklappe um diese zu 6ffnen.

<A> Tirer la poignée sur le coté gauche pour ouvrir la porte avant.

<A> Tire del asa de la puerta desde el lateral izquierdo para abrir la puerta delantera.
<A> ERIDNVEILVESINTIAVMNT7ERITET,

<A> #§PIR A BHEF B SRR .

<A> IR MIBTF [ 5MLFF -

<B> Slide the tray lock switch to the right to unlock and remove the tray, mount the SATA drive
using the provided #6-32 screws.

<B> Schieben Sie die Verriegelung nach rechts und entnehmen Sie den Tray. Installieren Sie
anschlielRend Ihr SATA-Laufwerk mittels der beiliegenden #6-32 Schrauben in diesem.

<B> Pousser le loquet du plateau vers la droite pour déverrouiller et retirer le plateau, installer le
disque SATA en vous aidant des 6 vis disponibles.

<B> Desplace el conmutador hacia la derecha para desbloquear y extraer la bandeja.
A continuacion, monte la unidad SATA utilizando los tornillos #6-32 proporcionados.

<B> FLADDOFEAEHITHEIL TOVIERE ., (FED#6-321 O THDDZEELEY
<B> iR R RSN AIREAREIK AU, 3 LIBE P AY#6-324R ik 2 S B ERERR -
<B> EBIER MBI K BHFIE ., RE UMM A#6-322 L R LB ERER

&gm'
e

,«,ﬁ
a,[(l(((«,-“%\’:.‘\\
i)

%

X

A==

#6-32 flat head screw

<C> Reinsert the drive tray(s) back into the device, slide the tray lock switch to the left to lock.
Once complete, close the front panel to finish installation.

<C> Setzen Sie den Tray wieder in das Gerat ein und schieben Sie die Verriegelung nach links
um diesen zu fixieren. SchlieBen Sie daraufhin die Frontklappe um die Laufwerksinstallation
abzuschlieRen.

<C> Insérer le plateau de disque dans le systeme, pousser le loquet du plateau vers la gauche
pour le verrouiller. Une fois fini, fermer la porte avant pour terminer l'installation.

<C> Vuelva insertar las bandejas de unidad en el dispositivo y desplace el conmutador de bloqueo
de la bandeja hacia la izquierda para bloquearla. Cuando termine, cierre el panel frontal para
finalizar la instalacion.

<C> HDDZE LA [CEIER I YA —I v —IZRL, LOCKEWSREAH A LIS DEAEEIHBEIL
FY, IRV TEBACNIEHDDOEFEIXT T TT

<C> §IERE EFEFE R LA EHE, I ASEHIN 6 £ B BN ZBARLOCK, FEE R EPIRTE AR R % .
<C> BB AEEAERERMEIEE, HBYINELKRHZERRLOK. EEXLIMRTREERE.

<D> This cage takes up 3 x 5.25" device bay. Install the cage onto the device bays and secure
it using the included M3*6 screws. Connect the 4pin power from the PSU to the fan power
connector. Connect the cable and power to the installed drive(s) to complete the
setup.

<D> Dieser Festplattenkafig wird in 3 x 5,25" Laufwerksschachten mittels der mitgelieferten
M3*6 Schrauben fixiert. SchlieBen Sie ein 4-Pin Liifter-Stromkabel fiir den Liifter an.
Verbinden Sie die und Stromkabel mit den Laufwerken um die Installation
abzuschlieRen.

<D> Ce boitier occupe 3 baies de 5.25". Installer le boitier dans les baies a I'aide des vis M3*6
inclusent. Connectez |'alimentation 4pin au port d'alimentation du ventilateur. Branchez les
cables et d'alimentation des disques installés pour terminer la configuration.

<D> Esta carcasa admite 3 bahias de dispositivo de 5,25”. Instale la carcasa en las bahias de
dispositivo y fijela utilizando los tornillos M3*6 incluidos. Conecte el cable de alimentacion
de 4 contactos entre la unidad de alimentacion y el conector de alimentacion del ventilador.
Conecte el cable y la alimentacion a las unidades instaladas para completar la
instalacion.

<D> AWREEET D-HIZIE, 525" RS/ TRAIEDEFMNBETT , HBDOM3 * 6D THRIK
ERSATRAICEAELET  RADIPINER7 — T ILEFANBIRIR VA& /LT, LyblLiz
HDDIZ —DIWEBR —I W EEG TN E T YT EET T,

<D> AERFEREEIMS.26"S/, HHANMMICIRMREEER S, EZFIPINEFEZAR
ERED, EEARGRERRE R EFNER, UTHEE.

<D> A= RBEREEIN5.25"% 8], EANMBMICIRLREE TN, EEIPINEFEZEXE
BiRED, EEASKRAERLIRETFNER USHEE.

Using SATA Drives - SATA Cable &
Power Connection Setup

Fan Power Connection

Using IDE Drives - IDE Cable and
4PIN Power Connection Setup




Clean the Dust Filter / Replace the Cooling Fan
® Reinigung des Staubschutzfilters und Ersetzen des Lifter

® Nettoyer le filtre poussiére / Remplacer le Ventilateur

® Limpiar el filtro de polvo / Reemplazar el ventilador de refrigeracion
® JAVE—DY) == HEHT 7o DI

o BB BEREAN @ IBMIEFE. REHRERR

<A> How to clean the dust filter - open the front door, pull the dust filter from the left side of the
door, and clean the filter.

<A> Zur Reinigung des Staubfilters bzw. zur Entnahme fiir einen Lifterwechsel 6ffnen Sie die
Frontklappe und entnehmen Sie den Staubfilter durch die linke Seite der Frontklappe.

<A> Comment nettoyer le filtre poussiére / Remplacer le Ventilateur - ouvrir la porte avant, tirer
le filtre / Remplacer le Ventilateur de coté gauche de la porte, et nettoyer le filtre.

<A> Como limpiar el filtro de polvo. Abra la puerta delantera, tire de el filtro de polvo desde el
lateral izquierdo de la puerta y limpie el filtro.

<A> INRVERIT T, ISR ILEFANDRID T 7 T4 LANABIEHLTRYSLET , T1IL2EEF
Liz#. TOMBIZRLTZE,

<A> BIRPIRE, EPIMREEBEREIEAMLE, @IMIHAAETEER, TRENEMLERE.
<A> FRIRE, MRS KEEEREIENGE, EIMIHEAETEE, EREMMAEEE.

<B> How to replace the cooling fan - remove the dust filter from the device, unscrew the fan
screws and replace with the compatible cooling fan (120*120*25mm).

<B> Entfernen des Liifters: Entnehmen Sie den Staubfilter und I6sen Sie die Schrauben des
Lifters. Als Ersatz ist jeder Lifter gleichen Formats nutzbar (120*120*25mm).

<B> Comment remplacer le ventilateur - retirer le filtre du dispositif, dévisser les vis du ventilateur
et remplacer par un ventilateur compatible (120*120*25mm).

<B> Cémo reemplazar el ventilador de refrigeracion. Quite el filtro de polvo del dispositivo,
desatornille los tornillos del ventilador y cambielo por un ventilador de refrigeracion
compatible (120*120*25 mm).

<B> AHIT7UDRBAELT T4V EA—ERYSNL, T7V0EBEEL TV ROESFLTEBRMEDHD
(120x120x25mm)HE 77 LB DR E I SEEZ L TR|L TS,

<B> R F AR M LR, BIREEAG, WEBBMAIBEATN. BB R T %120%120%25mm.
<B> AN AMEIER, BIREZL, FITEREMIPLAN. KB RTH120%120%25mm.

g
oy ~ ~ @,
I 17 Qovoockp &

Do« - e
! 0.0 Q

NOTE e HINWEIS e Remarques ® NOTA o &415+4 o jE% o &ik:
1. All product specifications are subject to change based on the actual product description. We reserve the right
to change or modify any product specification(s) without notice.

Wir behalten uns das Recht vor, die Produktspezifikation zu dndern. Jede Anderung der
Produktspezifikation kann ohne vorherige Ankiindigung vorgenommen werden.

Toute caractéristique du produit est sujette a étre modifiée par rapport a la description actuelle du produit.
Nous réservons le droit de changer ou modifier toute caractéristique du produit sans en avertir.

Todas las especificaciones del producto estan sujetas a cambio en funcién de la descripcion del producto real.

Nos reservamos el derecho a cambiar o modificar cualquier especificacién del producto sin previo aviso.
ik BEUNMBITBRDT-DFERLERSNDFENBYET .

AARAHRELE RHE ERREURYAHE. MMM, BESTEM.

AARAHNEL=RAE, FRIELUSIIH . WA, RRSBITEM.

N

. ICY DOCK will not be liable for any software, hardware, or data stored within or interfacing with ICY DOCK products
which results in damage or malfunction. ICY DOCK will only be responsible for repairs and services of ICY DOCK
products.

Fir den Verlust von auf unseren Produkten oder mit Hilfe unserer Produkte gespeicherten Daten oder Schaden durch
jegliche Software oder Hardware die mit unseren Produkten verbunden ist, ist ICY DOCK nicht verantwortlich.ICY DOCK
Gbernimmt nur fiir die Reparatur von und Dienstleistungen fiir ICY DOCK Produkte Verantwortung.

La responsabilité de ICY DOCK ne pourra étre engagée que pour le dysfonctionnement de ses propres produits.

ICY DOCK no asumira ninguna responsabilidad por ningun software, hardware o dato o almacenado dentro
de los productos ICY DOCK o que interacttan con estos que dé lugar dafios o errores. ICY DOCK solamente
se hara responsable de las reparaciones y servicios de los productos ICY DOCK.

KRG DROTERAAEIC IO THDHBRITHMIFLE N RELGE . B I ABRILHFEBET SR ELAVFT .
OB OBEICHLTIEF—IORELAVEEA,

MEFEERAAEREMELLMERREZLE, ALXTDERRARERZIGENE, ERIORFBRIRRR AN,
MERLERAFREMELETHEXREZHE, ALXTRABARFRZRERE, ERECTREBRFER AT,

w

. For further questions or concerns about ICY DOCK products, please visit us at http://www.icydock.com
Fir weitere Fragen im Zusammenhang mit ICY DOCK Produkten besuchen Sie bitte http://www.icydock.de.
Si vous souhaitez obtenir plus d'informations sur nos produits, venez visiter notre site : http://www.icydock fr

Si tiene alguna pregunta o duda acerca de los productos ICY DOCK, visite nos en el sitio web
http://www.icydock.com.

ICY DOCKH & (BI 9 2 BRIV Eh [F¥EA DR—LR—Tihttp://www.icydock.com~NT IR L TFEELY,
MHAES ERER, Bl E4ERE AL T4 http:)/www.icydock.com,
WAREE S FEREIN, X kM55 A2 B P 3k : hitp:/www.icydock.com.

ICY DOCIK’

www.icydock.com

ICY DOC]4: BlackVorte |vsozasps

4 in 3 HDD Cooler Cage

Copyright © 2013 ICY DOCK International. All Rights Reserved. 6501861 VER 2.0




	MB074SP-B_MANUAL-A.pdf
	MB074SP-B_MANUAL-B.pdf

